

TEST REPORT

Name of Sample	MVG1141, 1142, 1143, 1144, 1145
Size	75x230mm
Body	White Body
Thickness	8,1mm
Group	BIII

SIZE SPECIFICATIONS

TEST	Required Standard: EN 14411	RESULT	STANDARD
Orthogonality N>15cm N<15cm	±0,5% ±0,75mm	Accomplish	UNE EN ISO 10545-2
Thickness	±0,5mm	Accomplish	
Superficial Flatness (Central/ lateral/ side)	+0,5%	Accomplish	
	-0,3%	Accomplish	
Length Width N>15cm N<15cm	±0,5% ±0,75mm	Accomplish	

PHYSICAL SPECIFICATIONS

TEST	Required Standard: EN 14411	RESULT	STANDARD
Water Absorption	>10%	Accomplish	UNE EN ISO 10545-3
Flexure Resistance	> 12 N/mm ²	Accomplish	UNE EN ISO 10545-4
Breaking Resistance	> 600 N	Accomplish	UNE EN ISO 10545-4
Crazing Resistance	Required	Resistant	UNE EN ISO 10545-11
Frost Resistance	-	-	UNE EN ISO 10545-12
Abrasion Resistance	-	-	UNE EN ISO 10545-7
MOHS Hardness	-	3	UNE EN67-101
Slip Resistance	-	-	UNE 41901 EX

CHEMICAL SPECIFICATIONS

TEST	Required Standard: EN 14411	RESULT	STANDARD
Stain Resistance	Minimum Class 3	Accomplish	UNE EN ISO 10545-14
Resistance to cleaning products	Min B	Accomplish	UNE EN ISO 10545-13

Important Notes: The results in this report apply to the samples only.